Index
No.

—_

© N

10.
1.

12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.

Part No.

14-100098-000
14-100235-000
14-100282-002

14-100282-001

14-860241-002

14-860241-001

11-625601-000
11-695010-000
*14-860240-000

14-100018-000
11-010787-000
11-010786-000

11-191014-009
11-005268-015
11-171501-000
11-696946-000
11-106585-009
11-190018-015
11-192574-000
11-190010-015
11-006218-015
11-185281-000
14-100531-000
11-185279-000
14-100279-000
11-581010-000
14-100861-000
14-100281-000
11-530017-001
11-192576-000
14-100207-000
14-100030-000
14-100139-000
14-100138-000
11-002246-015
11-195018-015
14-100036-000

* Not lllustrated

2B

Description

Font Handle/Bumper

End of Lane Sensor

Transition/Guide Wheel Assembly (right hand) -
manufactured on machines serial number 2349 and
below

Transition/Guide Wheel Assembly (left hand) -
manufacutered on machines serial numbers 2349
and below

Transition/Guide Wheel Assembly (right hand) -
manufacutered on machines serial numbers 2350
and above, can be used in place of 14-100282-002
Transition/Guide Wheel Assembly (left hand) -
manufactured on machines serial numbers 2350
and above, can be used in place of 14-100282-001
O-Ring

Dual Wheel Caster (27)

Heavy Duty Caster Assembly (2”) Available as an
assembly only - must replace both left hand and
right hand 2” casters to change to heavy duty
Cast Mount Bracket

Hex Head Serrated Flange Screw (5/16-18 x 17)
Hex Head Serrateg Flange Head Screw (3/8-16 x
1-1/47)

Flat Washer (3/8)

Socket Head Cap Screw (5/16-18 x 1-1/2’)

Hex Nut (5/16-18)

Wheel (8”)

Screw (3/8-16 x 1/2 O.D. x 2-1/2”)

Washer (1/2)

Shim (3/4 1.D. x 1-1/8 O.D. x .062)

Washer (1/4)

Button Head Socket Cap Screw (1/4-28 x 1/2”)
Spacer (1/2 x 1/16 x 1/32”)

Transition Wheel Assembly

Spacer (1/2 1.D. x 1/32”)

Front Guide Wheel

Compression Spring

Transition Guide Roller Shaft

Transition Guide Roller Shaft

Retaining Ring (external)

Shim (1/21.D.x 7/8 O.D.)

Front Brace /Transition Wheel Assembly

Guide Wheel

Swivel Caster Assembly (3”)

Swivel Caster (3”)

Hex Head Cap Screw (1/2-13 x 1-1/2”)
Lockwasher (1/2)

Guide Wheel Assembly

Chassis System

May 2011



Chassis System

May 2011 3B



